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Diabetes medication trends and 
management 

´ Metformin:  are we still using it ? 

´ SGLP: when do I choose this 
class ? 

 

´  Insulin: can I suggest this 
injectable up front? 



Metformin : Biaguanides 

´ Decreases insulin resistance 

´  Increases insulin sensitivity 

´ Often causes GI upset 



SGLT2 Inhibitors 

´ Farxiga : dapagliflozin  5mg, 
10mg 

´ Excretion is 75% urine half-life 
12.9 hours 

´  Inhibits sodium- glucose 
cotransporter 2, reducing 
glucose reabsorption and 
increasing urinary glucose 
excretion 



Insulin 

´  Peptide hormone produced by the pancreas 

´  Important in the glucose transport into tissue 

´  Tresiba : insulin degludec 

´  Onset one hour, no real peak, duration approx. 42 hours 

 Type 1 : start at 33% - 50% of daily insulin requirement (0.5-1u/kg/day) 

 Type 2 : start 10u SC q daily 

Levemir: insulin detemir 

     Onset one hour, no real peak, duration approx. 6-24 hours 

  Type 1 : start approx. 33% of daily insulin requirement (0,5-1u/kg/day) 

             Type 2: start 10u SC q daily 

Humalog: Insulin lispro 

             Type 1 and Type 2 : start 0.5-1u/ kg/day, onset <15 minutes before or right 
after meals 

  

 









Hyperlipidemia 

´ Nutrition 

 

´ Activity 

 

´ Medication 



Lipid panel 

´ LDL 

 

´ HDL 

 

´ Triglycerides 



Is there more?? 

´ C-reactive protein  CRP 

´ Homocysteine 

´ Apolipoprotein levels  A-1 

´ More accurate predictive outcomes than LDL 

´ Lipoprotein (a) small LDL particles considered more 
risk for CHD 



Nutrition 

´  Eat less beef and pork : 1 time a week 

´  Eat more cold water fish : 2 times a week 

´  Eat more chicken and turkey : skinless 

´  Eat 40 to 50G soy protein a day 

´  Drink non fat or 1% fat milk 

´  Use polyunsaturated oil products 
(safflower) : monounsaturated oils (olive) 

´  Eat oat bran cereal 

´  Eat nuts 

´  Take omega 3 fish oil : omega 3 fatty acids 





Medications 

´ Fish Oil 

´ Statins 

´ Combination therapy 



Fatigue 

´  Chief complaint 

´ Lethargy, lack of energy, hypersomnolence 

´  If weakness , evaluate for cause 

´ Screen for depression 

´ Duration 

´ Recent stressful life events 

´ Sleep and work patterns 

´ Weight changes 

´ Medication history 

´ Diet history 

´ Compete review of systems 



Work up 

´ Physical exam 

 

´ Lymph nodes, joints, skin 

´ Base laboratory testing on findings 

´ No million dollar work up initially 



Laboratory and diagnostic testing 
Age and gender appropriate 

´ Ekg 

´ Cbc w/diff 

´ UA 

´ Thyroid panel 

´ Pregnacy testing 

´ Appropriate cancer screening 



Second level investigation 

´  Chest x-ray 

´  Serologies 

´ ANA, rheumatoid factor and sub type and titers 

´ HIV 

´ PPD 

´ Lyme titers 

´ Hepatitis C antibodies 

´ STI screening 

 



Treatment 

´  Patient needs follow up appointment 
to address the findings 

 

´ Anemia 

 

´ Hypothyroidism 

 

´ Depression 



Sinusitis and URI 

´ Sinusitis 

´ Pharyngitis 

´ Otitis 

´ Bronchitis 
 



Sinusitis 

´ Viral infection accounts for 90% of reported cases 

´ Strep, H flu, and M Catharrhalis 

´ Acute : symptoms lasting 4 weeks 

´ Subacute: symptoms lasting 4 to 12 weeks 

´ Recurrent: more than 4 episodes per year lasting at 
least 7 days 

´ Chronic: persists for 3 months or more 



Common cold and rhinitis 

´ Viral and Upper respiratory 
infection 

´ Allergic rhinitis 

´ Rebound rhinitis 

´ Vasomotor rhinitis 

´ Common in 50-70 decades 
of life 

´ Pregnancy 



Diagnosis of sinusitis 

´ CBC w/diff 

´ Eosinophils : allergy 

´ Neutrophils : bacteria 

´ Study the nasal secretions 

´ Culture of nasal secretions 

´ Indicated when bacterium as resistant to convention 
treatment 

Imaging studies 



Medication therapy 

´ Steroid nasal sprays 

´ Oral steroids 

´ Antihistamines 

´ Antihistamine-decongestant combinations 

´ Mast cell-stabilizing agents 

´ Leukotriene inhibitors 

´ Anticholinergic agents 

´  Immunotherapy 

´ Guaifenesin :high doses 



Antibiotics 

´ Amoxicillen     875mg PO BID for 10 
days 

´ Amoxicillen-clavulanate   
875/125mg PO BID for 5-7 days 

´ Cefuroxime (Ceftin) 250mg PO BID 
for 10 days 

´ Doxycycline 100mg PO BID for 5-7 
days 

´ Levofloxacin 500 -750 mg once 
daily for 10-14 days 
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